




Hunan JY Casting Shredder Hammers Impact Test Report

Item: JYS-JZB-J017A

Time: 2020.4.21

Testing machine nominal energy: 0-150J

Test temperature: room temperature

Item	Casting No.	Material	Sample number	Sample Size (mm)	Raw value	Actual Value	Average value
					J/c m ²	J/c m ²	J/c m ²
Shredder Hammer	5.646314.B-T5-J-1/12	Mn13Mo0.5	4JD0901	8×10×55	150	187.5	187.5
				8×10×55	150	187.5	
				8×10×55	150	187.5	
Fracture photos							

Remarks: U-notch test strip